
Analysis of Sustainable Water Supply Options for Kuwait

by

Katharine A. Murtaugh

B.S. Civil and Environmental Engineering
University of Michigan, 2005

Submitted to the Department of Civil and Environmental Engineering
in partial fulfillment of the requirements for the degree of

Master of Engineering in Civil and Environmental Engineering

at the

Massachusetts Institute of Technology MAsACHUSETTS NST E
OF TECHNOLOGy

June 2006 JUN 0 7 2006

LIBRARIES
C 2006 Massachusetts Institute of Technology. All rights reserved.

Signature of A uthor ............................... . ....................
Department of Civil and Envifronmental Engineering

May 12, 2006

C ertified b y ...................... ................... 3.......................... ....................
[...]
dominance of sulfate, calcium and sodium ions (Al-Ruwaih and Hadi 2005). They also found
the predominant geochemical processes to be simple dissolution or mixing and cation exchange.
In general, this study seems to support the idea proposed by Senay that a significant amount of
upward leakage is occurring from the deeper more saline aquifer into the upper freshwater
aquifer as a result of continuous pumping operations.

2.3 Surface Hydrology at Rawdhatain
The combination of topography and surface sediment at Rawdhatain is somewhat unique in
Kuwait and it is this combination that allows recharge to reach the Kuwait Group aquifer and
form the freshwater zone. As previously mentioned, the surface sediment consists mainly of
sand and gravel from the Upper Dibdibba formation. Parsons performed infiltration tests at
Rawdhatain during 1962-1963. They found the average infiltration capacity to be about 9m/day
(Parsons 1964). After a rainstorm in 1977, it was observed that recharge water reached the
aquifer at well R-39A after 80-90 hours and caused the water level to rise about lm (Al-Ruwaih
and Hadi 2005). This illustrates that the vertical permeability is fairly high in this region, unlike
in other parts of the Kuwait Group where the vertical transmissivity has been estimated as 100
times less than the horizontal transmissivity (Al-Ruwaih and Hadi 2005).

28



Al-Sulaimi et al. (1988) measured infiltration rates at 11 stations within the Rawdhatain drainage
system. The results, given in Table 2.2, range from a low of 4cm/hr in the drainage depression to
67cm/hr in an upland area with shallow gravel deposits, with a great deal of variation in between.
The infiltration rate depends largely on the depth of the gravel deposits of the upper Dibdibba
Formation and the thickness of the overlying silty sand soil. It was found that infiltration rate
could change drastically within a short distance depending on the surface sediment. Rates are
lowest in the drainage depression, stream channels and lowlands where the silty sand is thicker
(Al-Ruwaih and Hadi 2005). This is probably due to the deposition of silt and other sediment in
these channels during runoff events.

Table 2.2 Infiltration rates of geologic formations within drainage area
(Modified after Al-Sulaimi et al.1997)

Geologic Lithology Station Infiltration
Formation Rate (cm/hr)

Playa Dense mud 4 4
Wadi fill friable gravelly sand or 2.2 67

aeolian sand

Desert floor compact gravelly muddy 1 35
deposits sand to sandy mud 5 48
Upper Dibdibba Gyperetic/calcretic 2.1 15

gravelly sand 6 22
7 21
8 24

11 10
12 21

Al-Sulami et al. (1997) performed a detailed geomorphological analysis of several "paleo
drainage systems" throughout Kuwait. These drainage systems, including the one at
Rawdhatain, were formed in a wetter climate, and have persisted in the current desert
environment. They used detailed topographic maps and high-resolution aerial photographs to
delineate watersheds and precisely identify and characterize individual channels. This study
identified 12 sub-basins in the Rawdhatain watershed, and these stream networks are shown in
Figure 2-6. The individual basins range from 3.2 to 309km2, with a total area of about 670km2.
The basins have an average of 85 streams each and an average total stream length of 95km. This
results in a total stream length for the entire drainage system of over 1100km.

29



"A ~ 7737070 o 8

3330 1 $070SCB4

~Raudhatain : ~ N

2U4

3310

3290

0: Playa
( Serial no. of drainage basins

3270 4 oo- Contour lines in motors

0 2 4 6 8 10km

Figure 2-6 Drainage networks in Rawdhatain and Umm Al-Aish (Adapted from Al-Sulaimi et al.1997)

2.4 Artificial Recharge Studies
As early as 1964, Parsons built a recharge pit in the Rawdhatain depression for collecting surface
runoff from occasional rainstorms. The average infiltration capacity of the pit was 9.1 m/d. They
determined that 4-8mg/L chlorine solution should be added to counteract bacterial and algal
growth. No significant recharge was recorded through the recharge pit except on two occasions,
once in 1970 and once in 1977 (Mukhopadhyay and Al-Sulaimi 1998).

During 1972-73 and 1977, the Ministry of Electricity and Water did recharge experiments using
injection wells in the Rawdhatain water field. These tests were designed to study the clogging
effects of injection and to determine the quality of recovered water compared to the injected
water. In the first test, clogging was noticed within 1 00min of recharge, but was cleared within a
few minutes of backpumping. In the second test, no clogging was noticed. In this second test,

30

740 750 760 770 7807 0 730



about 10% of the injected water was recovered with no quality change, and about 52% was
recovered with less than 1000mg/L TDS (Senay 1977).

Kuwait Institute for Scientific Research (KISR) conducted similar well-recharge studies at three
wells in the Sulaibiya and Shagaya field C water fields. They concluded that the Kuwait Group
aquifer provides higher recovery efficiency than the Dammam Formation, but that it is also more
susceptible to clogging effects. Based on several selection criteria combining both desirable
aquifer characteristics and practical site considerations, a site near the Sulaibiya and Shagaya
fields was proposed for artificial recharge with desalinated water to create an emergency reserve
of potable water (Mukhopadhyay and Al-Sulaimi 1998). For this project, Mukhopadhyay and
Al-Sulaimi assume a conservative recovery efficiency of 20% for water with a TDS content of
1500mg/L or less, and determine that a volume of 82,OOOML should be injected in order to
create an emergency supply of 45ML/d for one year. They estimate that it would take between 5
and 10 years to inject this supply through 35 injection-recovery wells. However, this would
create a significant head buildup in the injection region, causing the piezometric head level to be
40-75m above ground surface by the end of the injection period. While this proposal seems to
have been at a fairly advanced stage of planning in 1998, we do not know of any further progress
toward the implementation of such a storage system. However other researchers are now
considering this site for the proposed injection of RO treated wastewater from the Sulaibiya
water reclamation plant (Kuwait-MIT Center Technical Meetings, March, 2006).

31



32



Chapter 3
Experiences in Wastewater Reuse

and Water Storage with Comparison to Kuwait

3.1 Introduction
Many governments around the world have implemented wastewater reuse as a major part of their
water resource planning. Wastewater is the only water resource that does not become scarcer
with population growth and increases in per-capita consumption. Historically, partially treated
wastewater has often been used for agricultural purposes, but advanced technology now allows
highly treated wastewater to be used safely for industrial applications and indirect potable use.
This section describes several communities that use membrane treatment to reclaim wastewater,
as well as their use of aquifer and surface storage systems. These systems are compared to the
wastewater recycling facility in Kuwait to understand the potential uses of this water.

3.2 Orange County, CA
Orange County, CA receives only 13 to 15 inches of annual rainfall, and sustains a population of
approximately 2.5 million people, with a significant agricultural economy. The massive
groundwater basin underlying half of the county supplies about 75 percent of the county's total
water demand. By 1956, the water table had dropped below sea level and saltwater had
encroached as much as 5 miles inland from the Pacific Ocean. In order to prevent degradation of
the water supply, Orange County installed a seawater intrusion barrier in the 1970s (OCWD
2001). This system is supplied largely by reclaimed wastewater from Water Factory 21. Orange
County is now planning to expand the barrier and increase the recharge to its drinking water
aquifer through the Groundwater Replenishment System.

3.2.1 Water Factory 21
The Orange County Water District (OCWD) has been injecting reclaimed water from Water
Factory 21 to prevent seawater intrusion into its drinking water aquifer since 1976. OCWD
currently operates a series of 23 multi-point injection wells along the coast in order to provide a
hydraulic barrier against further encroachment of seawater. Much of the water injected in these
wells flows inland to recharge the aquifer that provides most of Orange County's drinking water.
After considering deep well water, imported water, reclaimed wastewater, and desalted seawater,
OCWD decided to use a blend of deep well water and recycled wastewater to create the barrier.
A major consideration in this decision was the reliability of supply, since this type of use
receives last priority when water supplies are diminished by drought or interruption of
importation systems. This option also has the environmental advantages of reducing the amount
of wastewater discharged into the ocean by 18.5 million cubic meters annually, and reducing
dependency on the State Water Project and Colorado River imported supplies (OCWD 2001).

33



Semn dary Treaed Effuent tm Plant I
Cb2Lty &rttaidn Lizs-cis o f Carnge Cbuty

Ir

Rapd Mixing Floccdaion Set

Lime Recaination

0 66" 6b

Iing lecar bnai on

MUti-MediaRItration Carbon Regeneration

Dee p Well Extraction Re.e rse 0smosis

c C

C C
Grandar Activated

Oer bon

Blending & Storage
Oh orinai on

kIJeciln

Figure 3-1 Water Factory 21 process schematic (Adapted from OCWD 2001)

Water Factory 21 effluent is a blend of 19,000m 3 per day reverse osmosis-treated water,
34,000m3/d carbon adsorption-treated water, and 33,000m 3/d deep well water. This blend has a

total dissolved solids (TDS) content of 500 mg/L or lower, and meets all California Department

of Health Services primary and secondary drinking water standards. Figure 3-1 shows a

schematic of the treatment train at Water Factory 21. To produce the reclaimed wastewater,

secondary-treated effluent is subjected to a chemical clarification process, followed by

recarbonation to lower the pH. The water is then passed through multi-media filtration beds

consisting of anthracite coal, sand, and fine and coarse garnet to reduce turbidity. At this point

the treatment flow splits. Two-thirds of the stream undergoes granular activated carbon

treatment to remove organic compounds. The other portion undergoes reverse osmosis (RO).

The RO system is used to ensure that the TDS concentration of the effluent is less than 500

mg/L. RO is very effective in removing TDS as well as other minerals, ammonia, and total

organic carbon (TOC). Additional pretreatment used before the RO process consists of

antiscalant addition, sulfuric acid addition (to obtain a pH of 5.5), and cartridge filtration. The

34

I



RO system operates at an 85% recovery rate and removes 90% of the TDS content of the inflow
water. The concentrated brine is discharged through the County Sanitation District's ocean
outfall. The activated-carbon stream is treated with chlorine, then blended with the RO and deep
well water and injected. The OCWD is considering expanding the wastewater reclamation
facility to allow for injection of 100% reclaimed water (OCWD 2001).

3.2.2 Orange County Groundwater Replenishment System
A new state-of-the-art wastewater purification system is planned to provide additional recharge
to the municipal drinking water aquifer used by the OCWD. The Groundwater Replenishment
(GWR) System treatment train will consist of microfiltration, reverse osmosis, ultraviolet light
and hydrogen peroxide treatment. Microfiltration will remove small suspended particles,
protozoa, bacteria and some viruses from the treated wastewater. RO membranes will then
eliminate salts, viruses, pesticides and most organic compounds to create "near-distilled quality"
water (Groundwater Replenishment System, 2004). The ultraviolet (UV) light and hydrogen
peroxide treatment will provide a powerful oxidating environment to break down remaining
compounds and thoroughly disinfect the product water prior to use. The purified water will then
be percolated into the groundwater basin where it will remain for at least one year before it is
pumped for use as a drinking water source. In the aquifer, the GWR System water will mix with
water from other sources, and a portion of the product water will also be used to expand the
seawater intrusion barrier (GWR System, 2004). Figure 3-2 shows a map of the proposed
system.

Spreading Basin

N

Seawater
Intrusion Groundwater

Proposed Site of Irvine Boundary
dvanced Water

Treatment Plant

Pcein cutfe=

Figure 3-2 Map of the proposed GWR system for Orange County, CA (Adapted
from Groundwater Replenishment System, 2004)

While the system will not be operating until 2007, pilot-scale tests have been done using the
actual source water to be used for the full-scale operation. In 2001, findings were released
concluding that the water produced by this system would not only be safe for consumers, but that
it would improve the groundwater basin's overall quality. A risk-assesment type study was also
conducted to compare the possible health risks associated with three possible sources: the Santa
Ana River, imported water from northern California and the Colorado River, and GWR System

35



water. In this study, it was assumed that water from each source was consumed directly, without
considering percolation and storage in the aquifer.

In the category of non-carcinogenic health effects, it was found that none of the sources should
pose a significant risk to public health, and that the potential risk associated with the GWR
System water would be lower than that of the other two sources. Similarly, the carcinogenic
risks associated with consumption of the GWR System water should be lower than the other two
sources. In addition, the GWR System water is "projected to pose much less risk...from
bacteria, parasites and viruses" than the two alternative supplies, assuming all processes in the
treatment facility are operating fully and properly (GWR System 2004).

3.3 Flanders, Belgium
In July 2002, the Intermunicipal Water Company of the Veurne region (IWVA) began producing
infiltration water from wastewater effluent to artificially recharge an unconfined aquifer in a
dune water catchment in St. Andre, in the Flanders district (Figure 3-3). Like Orange County's
GWR system, this is an example of "planned indirect potable use" because the water is pumped
back out of the ground for drinking water use. Primary and secondary treatment are completed
in a traditional wastewater treatment plant in Wulpen. Some of this water is then pumped to the
Torreele treatment plant for advanced treatment. Torreele uses a combination of microfiltration
(MF) with a maximum pore size of 0.1 ptm, RO, and UV irradiation for treatment of the
wastewater treatment plant effluent. Anti-scalant and acid are added to the water prior to RO
treatment, and the RO process has a recovery rate of 75%. Reverse osmosis was chosen for this
application in order to provide low nutrient and salt contents. The infiltration water is a blend of
RO product water and 10% MF filtrate. The MF filtrate is blended with RO product to re-
mineralize the water in order to match the salt content of the natural dune water (IWVA 2005).

The purified water infiltrates into the ground through a pond, and is extracted from 112
extraction wells at least 40m from the edges of the pond. The minimum residence time of the
recharged water in the aquifer is 40 days. The Torreele facility produces 2,500,000 m3 per year,
and recharges the dune area at a mean rate of 285 m3/h. The extraction wells pump 400 m3/h of
groundwater that is subjected to aeration and rapid sand filtration to produce drinking water. The
"re-use" project produces between 40 and 50% of the area's drinking water demand through
advanced treatment of wastewater. The withdrawal from the dune water catchments has been